990 ADVENTURE S 2008 <2008><US><9875H3>
MASK, FENDERS

Pos Part Number Description Additional Text Quantity
1 60008008000 FAIRING SCREEN 03 1.00
2 60008001100 HEAD LIGHT MASK 07 1.00
4 60008008050 blind plug nut M5 WN16A 6.00
5 60008046000 SPECIAL WASHER D=12MM 03 6.00
6 0991050204 FLAT HEAD SCREW DIN7991 5X20 6.00
7 60008011000 AIR INTAKE 03 1.00
8* 0024060106 HH COLLAR SCREW M6X10 TX30 4.00
9 60008011060 AIR INTAKE GRILL 03 1.00
10 60008011050 SPRING NUT 012410 03 6.00
11 60108017020 CLOSURE CAP 30X40MM 06 3.00
13 60108017000 COVER F. STORAGE COMP. REAR 06 1.00
14 60006001021 Distance rupper airbox 03 1.00
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15 59001092050 SPECIAL SCREW M6X12,5 WS=8 4.00
16 6010801000006A FRONT FENDER BLUE 06 1.00
17 0024060156 HH collar screw M6x15 TX30 ONLY USA 6.00
18* 0025060106 HH collar screw M6x10 TX30 2.00
19* 0081050181 SCREW FOR PLASTIC K50X18 T20 300 TPI Erzbergrodeo 4.00
20 57013070000 PVC-CLAMP 7/16" HEYCO 3377 4.00
21 60108010060 PROTECTIVE FILM L/S 06 1.00
22 60108010070 PROTECTIVE FILM R/S 06 1.00
26 6000805000006B SIDE COVER L/S BLUE 06 DECAL TAKE IN 1.00
27 6000805100006B SIDE COVER R/S BLUE 06 DECAL TAKE IN 1.00
28 60008050150 INNER COVER LEFT 07 1.00
29 60008051150 INNER COVER RIGHT 1.00
30 60008052000 BUSH F. SIDE COVER 03 2.00
31 0984060163 AH SCREW DIN6912-M 6X16 WITH LOW HEAD 2.00
32 60008045000 SPECIAL WASHER D=16,5MM 03 8.00
33 0012060123 AH SCREW DIN6912 M6X12 8.00
34 0016050121 SCREW FOR PLASTIC 50X12 BLACK 17.00
35 60008013160 THER.PROT.FOIL REAR FENDER 07 1.00
36* 60006010100 SPLASHBACK 08 1.00
37 72210079000 BUCKET 4.00
38* 0025060166 HH collar screw M6x16 TX30 2.00
39 0017060203 EJOT PT SCREW K60X20 WS=6 MXC, EXC 4.00
40 6001201000001S BAGGAGE RACK LC8 07 1.00
41 6010801300006A REAR FENDER BLUE 06 1.00
42 60008013070 PROFILED GASKET L=735 MM 03 1.00
43 60108015000 LICENSE NUMBER CARRIER 06 1.00
44 60012008000 HANDLE L/S 03 1.00
45 60012009000 HANDLE R/S 03 1.00
46 0991080503 FLAT HEAD SCREW DIN7991-M 8X50 2.00
47 0991080653 FLAT HEAD SCREW DIN7991-M 8X65 2.00
48 41001052000 RUBBER SLEEVE D=12MM 6.00
49 60012008003 COLLAR BUSHING 8,2X12X28X9 03 4.00
50 0912080553 AH SCREW DIN912 M8X55 2.00
51 60012008002 COLLAR BUSHING 8,2X12X20X9 03 2.00
52 60012081200 license plate mouning plate FOR AUS ONLY 1.00
53 0021060003 Washer DIN9021-A 6.4 ONLY USA 4.00
54 0985060003 Self lock. nut DIN985-M6-A2 4.00
55 58412080000 REFLECTOR RED EU+AUS 1.00
56 0966050163 OVAL HEAD SCREW DIN0966-M 5X16 2.00
57 40006006000 WASHER 6MM 2.00
58 58412080050 BRACKET FOR REFLECTOR 1.00
59 0125050003 WASHER DIN0125-A 5,3 2.00
60 0985050003 Self locking nut DIN 985 M5 2.00
61 60012080000 SIDE REFLECTOR YELLOW 03 ONLY FOR USA, AUS 2.00
62 16512180100 SIDE REFLECTOR RED REAR ONLY FOR USA 2.00
63 62512081000 BRACKET SIDE REFLECTOR 06 ONLY FOR USA 1.00
67* 0024060136 HH collar screw M6x13 TX30 2.00
68 50206020000 RUBBER GRIMMET SLOTTED 1.00
99 60006010110 SPLASH PROTECTOR KIT ADV 0.00

* = New part




